
G4178 Parts Breakdown and List

��

��

��

��

��

��
��

��
��

��

��

��

��
��

��
��

��

��

��
��

��
�

��
��

�

��
��

��

��

�

�

��
��

��

��

��
��

��

��

��

��

��

�� ��

��
��

��

��

��
����

��
��

��

��

�

��
��

��

��

��
��

���
��

���
��

���

���
���

��

���
���

�� ��
��

��

��

��

��

��
��

��

��
��

���

��

��

�

�

��

��

��
��

��
��

��

��

��

��

��

��
��

��

��
��

��

���
���

�

��

��

��

�

��

��

�

��

�

��

��

��



REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P4178001 STAND 56 P4178056 CAP SCREW 3/8-16 X 3/8

2 P4178002 JOINTER BASE 57 PB16 HEX BOLT 3/8-16 X 1-1/2

3 P4178003 TABLE BRACKET 58 PW02 FLAT WASHER 3/8

4 P4178004 INFEED TABLE 59 PN06 HEX NUT 1/2-12

5 P4178005 OUTFEED TABLE 60 PB03 HEX BOLT 5/16-18 X 1

6 P4178006 RIGHT EXPORT IRON 61 PLW01 LOCK WASHER 5/16

7 P4178007A FENCE PLATE 62 PRP56M ROLL PIN 4 X 25

8 P4178008 GUARD SEAT 63 PB03 HEX BOLT 5/16-18 X 1

9 P4178009 BUSHING 64 PLW01 LOCK WASHER 5/16

10 P4178010 SPRING HOUSING 65 PB24 HEX BOLT 3/8-16 X 1-1/4

11 P4178011 GUARD SHAFT 66 PLW04 LOCK WASHER 3/8

12 P4178012 COLLAR 67 PB24 HEX BOLT 3/8-16 X 1-1/4

13 P4178013 UPPER BUSHING 68 PLW04 LOCK WASHER 3/8

14 P4178014 CUTTERHEAD 69 PLW01 LOCK WASHER 5/16

15 P4178015 SPECIAL RND HD NUT M25-16 70 PB12 HEX BOLT 5/16-18 X 1-1/4

16 P4178016 BEARING SEAT 71 PB119 HEX BOLT 1/4-20 X 1-3/4

17 P4178017 CIRC NUT L.H. THREAD M53-16 72 PLW02 LOCK WASHER 1/4

18 P4178018A REAR BEARING HOUSING N/S 73 PLW04 LOCK WASHER 3/8

19 P4178019 DRIVE PULLEY 74 PB24 HEX BOLT 3/8-16 X 1-1/4

20 P4178020 SPECIAL RND HD NUT M30-16 75 PB22 HEX BOLT 5/16-18 X 1-3/4

21 P4178021 SUPPORTING BASE OF SCREW 76 PLW01 LOCK WASHER 5/16

22 P4178022 ELEVATION SCREW 3/4-10 X 12 77 PB03 HEX BOLT 5/16-18 X 1

23 P4178023 LEAD SCREW SUPPORT 78 PLW01 LOCK WASHER 5/16

24 P4178024 L.H. THREAD COLLAR 79 P4178079 CAP SCREW 5/16-18 X 3/8

25 P4178025 ELEVATION HOUSING 80 PB11 HEX BOLT 5/16-18 X 1-1/2

26 P4178026 ELEVATION SCREW 1/2-12 X 198 81 PN02 HEX NUT 5/16-18

27 P4178027 BRACKET 82 PRP56M ROLL PIN 4 X 25

28 P4178028 ELEVATION SHAFT 83 PRP56M ROLL PIN 4 X 25

29 P4178029A FENCE SUPPORT N/S 84 PS06 PHLP HD SCR 10-24 X 3/8

30 P4178030 CYLINDRICAL RACK 85 PRP74M ROLL PIN 4 X 8

31 P4178031A LEFT SUPPORT 86 PB07 HEX BOLT 5/16-18 X 3/4

32 P4178032 RACK BRACKET 87 PLW01 LOCK WASHER 5/16

33 P4178033 PINION 88 P4178088 CAP SCREW 3/8-16 X 4

34 P4178034 MOTOR BRACKET 89 PLW02 LOCK WASHER 1/4

35 P4178035 LIFT HOOK 90 PB05 HEX BOLT 1/4-20 X 3/4

36 P4178036 NOISE DAMPENER - LEFT 91 PB03 HEX BOLT 5/16-18 X 1

37 P4178037 SPRING HELICAL 3/4 X 1.9 92 PLW01 LOCK WASHER 5/16

38 P4178038 LOWER COVER 93 P4178093 MAGNETIC SWITCH

39 P4178039 CUTTERHEAD GUARD N/S 94 PK55M KEY 7 X 7 X 40

40 P4178040 HANDWHEEL 95 PLW04 LOCK WASHER 3/8

41 P4178041 FENCE CRANK 96 PB18 HEX BOLT 3/8-16 X 1

42 P4178042 HANDWHEEL 97 PB18 HEX BOLT 3/8-16 X 1

43 P4178043 SEAT OF MOTOR 98 PLW04 LOCK WASHER 3/8

44 P4178044 MOTOR N/S 99 PN06 HEX NUT 1/2-12

45 P4178045 MOTOR PULLEY 100 PLW07 LOCK WASHER 1/2

46 P4178046 BELT 101 PB43 HEX BOLT 1/2-12 X 4

47 P4178047 BELT COVER 102 PB24 HEX BOLT 3/8-16 X 1-1/4

48 P4178048 CONTROL BOX MOUNT POST 103 PLW04 LOCK WASHER 3/8

49 P4178049 SWITCH BOX 104 PN08 HEX NUT 3/8-16

50 P4178050 GIB WITH GIB BOLTS 105 PB16 HEX BOLT 3/8-16 X 1-1/2

51 P4178051 KNIFE 106 PLW02 LOCK WASHER 1/4

52 P4178052 HANDLE 107 PB19 HEX BOLT 1/4-20 X 1/2

53 P4178053 SOLD W/#P4178047A 108 PLW04 LOCK WASHER 3/8

54 P4178054 BALL BEARING NSK6206V 109 PB24 HEX BOLT 3/8-16 X 1-1/4

55 P4178055 BALL BEARING NSK6205V 110 P4178110 LOCK KNOB


